GO RHINO W

V3405880T Parts

PARTS INCLUDED IN THIS LIST:

o /@/@/@/@

DESCRIPTION

M8 X 25mm. Hex head bolt

M8 X 30MM. SEMS Bolt

Bolt shim

M8 — 1.25 Hex nut

M8 Flat washer

M8 Lock washer

Clip nut M8

N =)
¢ ., ,
ITE | QTY.
M
(®) -
™
| 2 16
\\m\\
VI ) 3 -
\}’ gl *l\
'Q?\K‘J_:_ﬂ /I 4 -
j /’/ 5 16
Ve e
> 6 | 16
,{é}‘%?’/‘ji’%/ >
e : ‘
—
8 8 Pza.

Vertex 3 Bracket

1 pair Vertex V3 Side Steps






